samranis. FCC RF Test Report Report No. : FG471506J

B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_BPSK_Edge 1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MKz Video BW 3.0 MHZ' Stop 25.700 GHz
7 Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue ¥ Function Functian Width Function Vaue
i 3 dEm

B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left_High CH

. 6.00 df 7 1 Spck ! Ref Lyl Offset 26.00 o8
Ref Level 30.00 dBm ScalerDiv 10 4B Ref Level 30,00 dBm

Video BW 3.0 MKz 20,0 2000 Video BW 3.0 MHZ' Stop 25.700 GHz
0 WH: Sweep 10.7 ms (40001 ps)

Function Function Width Function Vaiue Mode Trace Scake Function Funclian Widh Function Vaue
T N1 f 3 dEm

3
4
£90d?

Sporton International Inc. (Kunshan) Page Number : A2-28 of 37
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G



samranis. FCC RF Test Report Report No. : FG471506J

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 500500 2502.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 1@24 see graph PASS
QPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS
BPSK
DFT-s-

7 15 5 513500 2567.5 OFDM 25@0 see graph PASS
QPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

7 15 20 502000 2510.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

7 15 20 512000 2560.0 OFDM 100@0 see graph PASS
QPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS
BPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 1@0 see graph PASS
QPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

7 15 50 505000 2525.0 OFDM 270@0 see graph PASS
QPSK
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DFT-s-

7 15 50 509000 2545.0 OFDM 1@269 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 1@269 see graph PASS
QPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 270@0 see graph PASS
BPSK
DFT-s-

7 15 50 509000 2545.0 OFDM 270@0 see graph PASS
QPSK
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B66_N7(20M)_DFT-s- B66_N7(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High_CH

Scale/Div 10.0 48 Scale/Div 10.0 48
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B66_N7(50M)_DFT-s- B66_N7(50M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_BPSK_Edge_1RB_Left_Low_CH_cHp_PASS
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Software Version: 23.06.1602

FR1 N38-SCS 30k (Main PA_ANT 1)

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-2.46dBi

o | scs BV aren ('Jﬁg) Modulation RB P%?/\’/‘gr‘;géenﬂ) EIRP(dBm) | EIRP(W)
38 | 30 | 40 |s18000| 2590 |PFTSOTOM PI2| s0@25 23.14 20.68 0.1169
38 | 30 | 40 |s18000| 2500 |PF TS OEOM PIZl @1 22.86 20.4 0.1096
38 | 30 | 40 |s18000| 2500 |PF TS 2EOM PII2l 1 @104 23.12 20.66 0.1164
38 | 30 | 40 |518000| 2590 DFT(;;SEDM 50@25 23.11 20.65 0.1161
38 | 30 40 |518000| 2590 DFTQ'SP'gEDM 1@1 22,91 20.45 0.1109
38 | 30 | 40 |518000| 2590 DFTQ'SP'(S)EDM 1@104 23.16 20.7 0.1175
38 | 30 | 40 |518000| 2590 DFT'S('D%ADM 16| 50@25 22.14 19.68 0.0929
38 | 30 | 40 |518000| 2590 DFT'S('DOAEDM 161 @1 21.94 19.48 0.0887
38 | 30 | 40 |518000| 2590 DFT'SéOAiADM 16| 1 @104 22,13 19.67 0.0927
38 | 30 | 40 |518000| 2590 DFT'S&EDM 64| 50@25 20.67 18.21 0.0662
38 | 30 | 40 |518000| 2590 DFT'S('D%ADM 641 1@1 20.57 18.11 0.0647
38 | 30 | 40 |518000| 2590 DFT'S('DOAEDM 641 1@104 20.88 18.42 0.0695
38 | 30 | 40 |518000| 2590 DFT'S'(S)AFSM 256 50@25 18.65 16.19 0.0416
38 | 30 | 40 |518000| 2590 DFT'S'SAFSM 26| 101 18.44 15.98 0.0396
38 | 30 | 40 |518000| 2590 DFT'S'SAFSM 256| 1 @104 18.63 16.17 0.0414
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK | 53@26 21.59 10.13 0.0818
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK| 1@1 21.42 18.96 0.0787
38 | 30 | 40 |518000| 2590 |CP-OFDM QPSK|1@104 21.64 19.18 0.0828
38 | 30 | 40 |519000| 2595 DFT'sé%g?(M PI2| 50@25 23.1 20.64 0.1159
38 | 30 | 40 |510000| 2595 |PFTSOEOM PIZl @1 22,91 20.45 0.1109
38 | 30 | 40 |519000| 2505 DTS OEOM PII2l 1 @104 23.11 20.65 0.1161
38 | 30 | 40 |519000| 2595 DFTéf;gE DM | 50@25 23.08 20.62 0.1153
38 | 30 40 |519000| 2595 DFT;P'SE M 1 @1 22.93 20.47 0.1114
38 | 30 40 |519000| 2595 DFT;P'SEDM 1@104 23.16 20.7 0.1175
38 | 30 | 40 |519000| 2595 DFT'S('?%ADM 16| 50@25 2212 19.66 0.0925
38 | 30 | 40 |519000| 2595 DFT'S('?%ADM 18 @1 21.99 19.53 0.0897
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38 | 30 | 40 |519000| 2595 DFT'SS;',:\ADM 16| 1 @104 22.18 19.72 0.0938
38 | 30 | 40 |519000| 2595 DFT'S('?(X';ADM 64 | 50@25 20.64 18.18 0.0658
38 | 30 | 40 |519000| 2595 DFT'S('DOAEDM 641 1@1 20.67 18.21 0.0662
38 | 30 | 40 |519000| 2595 DFT'S&KADM 641 1@104 20.86 18.4 0.0692
38 | 30 | 40 |519000| 2595 DFT'Sg}\:ﬁM 256 50@25 18.64 16.18 0.0415
38 | 30 | 40 |519000| 2595 DFT'S'(S)AF,\EI’M 256 1 @1 18.43 15.97 0.0395
38 | 30 | 40 |519000| 2595 DFT'S'(?AFSM 2561 1 @104 18.66 16.2 0.0417
38 | 30 | 40 |519000| 2595 |CP-OFDM QPSK |53@26 21.52 19.06 0.0805
38 | 30 | 40 |519000| 2595 |CP-OFDM QPSK| 1@1 21.45 18.99 0.0793
38 | 30 | 40 |519000| 2595 |CP-OFDM QPSK|1@104 21.68 19.22 0.0836
38 | 30 | 40 |520000] 2600 |PFTSOOM PI2| s0@25 23.11 20.65 0.1161
38 | 30 | 40 |520000 2600 P77 IEOM PI2l @1 23.03 20.57 0.1140
38 | 30 | 40 |520000] 2600 |PTSOEOM PII2l 1 @104 23.14 20.68 0.1169
38 | 30 40 [520000| 2600 DFT(;;SEDM 50@25 23.06 20.6 0.1148
38 | 30 40 [520000| 2600 DFTQ'SP'gEDM 1@1 23.06 20.6 0.1148
38 | 30 | 40 |520000| 2600 DFTQ'SP'(S)EDM 1@104 23.18 20.72 0.1180
38 | 30 | 40 |520000| 2600 DFT'S('D%ADM 16| 50@25 2.1 19.64 0.0920
38 | 30 | 40 |520000] 2600 DFT'S('DOAEDM 161 @1 22.07 19.61 0.0914
38 | 30 | 40 |520000] 2600 DFT'S('?CAEDM 16| 1 @104 22.25 19.79 0.0953
38 | 30 | 40 |520000| 2600 DFT'S('?CAEDM 64| s50@25 20.62 18.16 0.0655
38 | 30 | 40 |520000| 2600 DFT'SSXEDM 641 1@1 20.81 18.35 0.0684
38 | 30 | 40 |520000] 2600 DFT'SSXDDM 641 1@104 20.94 18.48 0.0705
38 | 30 | 40 |520000] 2600 DFT'S'SAFSM 256 50@25 18.63 16.17 0.0414
38 | 30 | 40 |520000| 2600 DFT'S'SAFSM 256 @1 18.55 16.09 0.0406
38 | 30 | 40 |520000| 2600 DFT'SgAFﬁM 256| 1 @104 18.75 16.29 0.0426
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK |53@26 215 10.04 0.0802
38 | 30 | 40 |520000] 2600 |CP-OFDM QPSK| 1@1 21.55 19.09 0.0811
38 | 30 | 40 |520000| 2600 |CP-OFDM QPSK|1@104 21.69 19.23 0.0838
38 | 30 10 |515000| 2575 DFT'SE%FS?(M PI2l @1 22,94 20.48 0.1117
38 | 30 10 |515000| 2575 DFT&;&EDM 1@1 22,97 20.51 0.1125
38 | 30 10 |515000| 2575 DFT'S('?%EDM 161 101 21.92 19.46 0.0883
38 | 30 10 |519000| 2595 DFT'SSDFS?(M PI2l @1 22.99 20.53 0.1130
38 | 30 10 |519000| 2595 DFT;P'SE M 1 @1 23.04 20.58 0.1143
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38 | 30 10 |519000| 2595 DFT'SS;',:\ADM 181 @1 21.97 1951 0.0893
38 | 30 | 10 |[523000| 2615 |PFTSOFOMPIZ g, 22.9 20.44 0.1107
38 | 30 10 |523000| 2615 DFT(';SEDM 1@1 22.99 20.53 0.1130
38 | 30 10 |523000| 2615 DFT'S&KADM 161 @1 22.02 19.56 0.0904
38 | 30 | 15 |s15500| 2577.5 [PFTSOEOMPI2) 4 22.87 20.41 0.1099
38 | 30 | 15 |515500| 25775 DFT(';(SDEDM 1@1 22.96 20.5 0.1122
38 | 30 15  |515500| 2577.5 DFT'S('DOAEDM 161 @1 21.97 1951 0.0893
38 | 30 15 |519000| 2595 |PFTSOEOM PIZl @1 22.96 205 0.1122
38 | 30 15 |519000| 2595 DFTQ'SP'(S)EDM 1@1 23.05 20.59 0.1146
38 | 30 15 |519000| 2595 DFT'S('D%ADM 181 1@1 22.03 19.57 0.0906
38 | 30 15 |522500| 2612.5 DFT'SE;%Z?(M PIZl @1 22,93 20.47 0.1114
38 | 30 15 |522500| 2612.5 DFTQ'SP'gEDM 1@1 22.88 20.42 0.1102
38 | 30 15 |522500| 2612.5 DFT'S&EDM 161 1@1 21.98 19.52 0.0895
38 | 30 | 20 |s16000 2580 P15 2OM PI2l @1 22.86 20.4 0.1096
38 | 30 20 |516000| 2580 DFT(;;SEDM 1@1 22.94 20.48 0.1117
38 | 30 | 20 |516000| 2580 DFT'S&EDM 181 @1 21.95 19.49 0.0889
38 | 30 | 20 |519000 2505 |PFTSOEOM PI2l @1 22.95 20.49 0.1119
38 | 30 | 20 |519000| 2595 DFT;P'SEDM 1@1 22.98 20.52 0.1127
38 | 30 | 20 |519000| 2595 DFT'SSXDDM 161 @1 22.01 19.55 0.0902
38 | 30 | 20 |s522000 2610 |PTSIOM PIZl @1 22.96 205 0.1122
38 | 30 | 20 |522000| 2610 DFT;P'gEDM 1@1 22.96 205 0.1122
38 | 30 | 20 [|522000 2610 DFT'SSXEDM 161 1@1 21.98 19.52 0.0895
38 | 30 | 25 |516500 25825 DFT'Sé%Z?(M PIZl @1 22.87 20.41 0.1099
38 | 30 | 25 |516500 25825 DFT;P'gEDM 1@1 22.88 20.42 0.1102
38 | 30 | 25 |516500 25825 DFT'S('?CAEDM 161 101 21.92 19.46 0.0883
38 | 30 | 25 |519000| 2595 DFT'Sé%Z?(M PIZl @1 23.04 20.58 0.1143
38 | 30 25 |519000| 2595 DFT;P'SE M 1 @1 23.07 20.61 0.1151
38 | 30 | 25 |519000| 2595 DFT'S('?%EDM 181 @1 22,11 19.65 0.0923
38 | 30 | 25 |521500| 26075 |° 1S IOM PII2l @1 23.04 20.58 0.1143
38 | 30 | 25 |521500| 26075 DFT;P'SE PM 1 @1 23.08 20.62 0.1153
38 | 30 | 25 |521500| 26075 DFT'SQ'DOADDM 161 @1 22.05 19.59 0.0910
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38 | 30 | 30 |s17000| 2585 |PF 1S OCOM PIZl @1 22.87 20.41 0.1099
38 | 30 | 30 |[517000| 2585 DFT(‘;(SDEDM 1@1 22,93 20.47 0.1114
38 | 30 | 30 |[517000| 2585 DFT'S('DOAEDM 161 @1 21.95 19.49 0.0889
38 | 30 | 30 |519000] 2595 |PFTSOEOM PIZl @1 23.03 20.57 0.1140
38 | 30 | 30 |519000| 2595 DFTQ‘SP‘(SDEDM 1@1 23.08 20.62 0.1153
38 | 30 | 30 |519000| 2595 DFT‘S(‘?(X';ADM 161 1@1 22.06 19.6 0.0912
38 | 30 | 30 |522000 2605 P71 OOM PIZl @1 22.94 20.48 0.1117
38 | 30 | 30 |521000| 2605 DFTQ'SP'SEDM 1@1 23 20.54 0.1132
38 | 30 | 30 |521000| 2605 DFT'S&EDM 181 1@1 21.98 19.52 0.0895
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0062 PASS NV
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0041 PASS LV
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 0.0059 PASS HV
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 0.0034 PASS -30°C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0037 PASS -20°C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 0.0058 PASS -10C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 0.0055 PASS 0C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0041 PASS 10C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0038 PASS 20°C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0044 PASS 30C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 -0.0024 PASS 40°C
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 64@0 0.0042 PASS 50°C
QPSK
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
38 30 25 519000 2595.0 OFDM PI/2 64@0 4.4 13 PASS
BPSK
DFT-s-
38 30 25 519000 2595.0 OFDM PI/2 1@0 3.77 13 PASS
BPSK
DFT-s-
38 30 25 519000 2595.0 OFDM 64@0 5.47 13 PASS
QPSK
DFT-s-
38 30 25 519000 2595.0 OFDM 1@0 4.9 13 PASS
QPSK
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N38(25M)_DFT-s-OFDM_PI_2- N38(25M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH

Afen 1068 Trig. RF Burs
H Gan Low

N38(25M) DFT-s- N38(25M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH OFDM_QPSK_Edge_1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Powes Stat OCOF

Aten 1068 Tig. RF B KEYSIGHT it R
#F Gan Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
38 30 25 519000 2595.0 CP-OFDM 65@0 23.226 24.13
QPSK
CP-OFDM
38 30 25 519000 2595.0 16 QAM 65@0 23.175 24.26
CP-OFDM
38 30 25 519000 2595.0 64 QAM 65@0 23.261 24.07
CP-OFDM
38 30 25 519000 2595.0 256 QAM 65@0 23.198 24.21
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N38(25M)_CP- N38(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 910,00 kHz" Span 50 MHz, 25950 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N38(25M)_CP-OFDM_64 N38(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25950 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

Shcm?
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph ---
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph ---
QPSK
DFT-s-

38 30 25 516500 25825 OFDM 1@0 see graph PASS
QPSK
DFT-s-

38 30 25 516500 25825 OFDM 1@0 see graph PASS
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 1@0 see graph ---

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 519000 2595.0 OFDM 1@0 see graph ---

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph ---

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS
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N38(25M) DFT-s- N38(25M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Low CH  OFDM_BPSK_Edge 1RB_Left Low CH
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i Em
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N38(25M) DFT-s- N38(25M) DFT-s-
OFDM_BPSK_Edge 1RB_Left Mid_CH OFDM_BPSK_Edge 1RB_Left Mid_CH
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OFDM_QPSK_Edge 1RB_Left Mid CH  OFDM_QPSK_Edge 1RB_Left_Mid_CH
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N38(25M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_High CH

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N38(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Function Function Width Function Vaiue

N38(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High CH

g Hokd 1001
Trg Free Run

g Type: Power (MSI
W

Video BW 3.0 MHZ' Stop 26.200 GHz

Sweep 10.7 ms (40001 pts)]

Mode Trace Scake Function Functian Width Function Vaue
T N1 f 3 S dBm

N38(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High CH

Scale/Div 10 dB

Video BW 3.0 MHZ'

$10p 26.200 GHz)
Sweep 10.7 ms (40001 pts)]

Mode Trace Scake Function Functian Width Function Vaue
T N1 f 3 dEm
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Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 64@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 64@0 see graph PASS
QPSK
DFT-s-

38 30 25 521500 2607.5 OFDM 1@64 see graph PASS
BPSK
DFT-s-

38 30 25 521500 2607.5 OFDM 1@64 see graph PASS
QPSK
DFT-s-

38 30 25 521500 2607.5 OFDM 64@0 see graph PASS

38 30 25 521500 2607.5 OFDM 64@0 see graph PASS
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N38(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Scale/Div 10.0 48

Stop 2,590 GHz

N38(25M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aiten: 1068

Scale/Div 10.0 48

N38(25M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Aiten. 1068

Stop 2,590 GHz

asure Traoe

N38(25M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Aiten. 1068

Stop 2,590 GHz
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N38(25M)_DFT-s- N38(25M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

00 A 0@ Aiten. 1068

Scale/Div 10.0 48

Stop 2,660 GHz Stop 2,660 GHz

asure Traoe

Amplit

N38(25M)_DFT-s- N38(25M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aiten: 1068 Aiten. 1068

Scale/Div 10.0 48 v10.0 d8

Sporton International Inc. (Kunshan) Page Number 1 A3-16 of 16
TEL : +86-512-57900158
FCC ID : 2AFZZRA29G
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Report No. : FG471506J

Software Version: 23.06.1602

FR1 N38 SCS 30K (Other PA_ANT 3)

LTE Band: 4, LTE BW: 10M, LTE ARFCN: Mid

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-5.7dBi

. . Conducted | EIRP | EIRP
NR Band | SCS | BandWidth | Arfcn | Freq(MHz) Modulation RB Power(dBm) | (dBm) w)
38 30 10 515000 2575 DFT-s-OFDM PI/2 BPSK 1@1 22.86 17.16 | 0.0520
38 30 10 515000 2575 DFT-s-OFDM QPSK 1@1 22.74 17.04 | 0.0506
38 30 10 515000 2575 DFT-s-OFDM 16 QAM 1@1 22.26 16.56 | 0.0453
38 30 10 519000 2595 DFT-s-OFDM PI1/2 BPSK 1@1 22.79 17.09 | 0.0512
38 30 10 519000 2595 DFT-s-OFDM QPSK 1@1 22.67 16.97 | 0.0498
38 30 10 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.25 16.55 | 0.0452
38 30 10 523000 2615 DFT-s-OFDM PI1/2 BPSK 1@1 22.91 17.21 | 0.0526
38 30 10 523000 2615 DFT-s-OFDM QPSK 1@1 22.82 17.12 | 0.0515
38 30 10 523000 2615 DFT-s-OFDM 16 QAM 1@1 22.74 17.04 | 0.0506
38 30 15 515500 2577.5 DFT-s-OFDM PI1/2 BPSK 1@1 23.06 23.06 | 0.2023
38 30 15 515500 2577.5 DFT-s-OFDM QPSK 1@1 23.2 23.2 | 0.2089
38 30 15 515500 2577.5 DFT-s-OFDM 16 QAM 1@1 22.53 22.53 | 0.1791
38 30 15 519000 2595 DFT-s-OFDM PI1/2 BPSK 1@1 23.06 23.06 | 0.2023
38 30 15 519000 2595 DFT-s-OFDM QPSK 1@1 23.21 23.21 | 0.2094
38 30 15 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.55 22.55 | 0.1799
38 30 15 522500 2612.5 DFT-s-OFDM PI1/2 BPSK l1@1 23.02 23.02 | 0.2004
38 30 15 522500 2612.5 DFT-s-OFDM QPSK l1@1 23.17 23.17 | 0.2075
38 30 15 522500 2612.5 DFT-s-OFDM 16 QAM l1@1 22.68 22.68 | 0.1854
38 30 20 516000 2580 DFT-s-OFDM PI1/2 BPSK l1@1 23.02 23.02 | 0.2004
38 30 20 516000 2580 DFT-s-OFDM QPSK l1@1 23.11 23.11 | 0.2046
38 30 20 516000 2580 DFT-s-OFDM 16 QAM l1@1 22.59 22.59 | 0.1816
38 30 20 519000 2595 DFT-s-OFDM PI1/2 BPSK 1@1 23.05 23.05 | 0.2018
38 30 20 519000 2595 DFT-s-OFDM QPSK 1@1 23.21 23.21 | 0.2094
38 30 20 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.66 22.66 | 0.1845
38 30 20 522000 2610 DFT-s-OFDM PI1/2 BPSK 1@1 22.99 22.99 | 0.1991
38 30 20 522000 2610 DFT-s-OFDM QPSK 1@1 23.09 23.09 | 0.2037
38 30 20 522000 2610 DFT-s-OFDM 16 QAM 1@1 22.65 22.65 | 0.1841
38 30 25 516500 2582.5 DFT-s-OFDM PI/2 BPSK l1@1 23.16 23.16 | 0.2070
38 30 25 516500 2582.5 DFT-s-OFDM QPSK 1@1 23.16 23.16 | 0.2070
38 30 25 516500 2582.5 DFT-s-OFDM 16 QAM 1@1 22.42 22.42 | 0.1746
38 30 25 519000 2595 DFT-s-OFDM PI1/2 BPSK l1@1 23.07 23.07 | 0.2028
38 30 25 519000 2595 DFT-s-OFDM QPSK l1@1 23.12 23.12 | 0.2051
38 30 25 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.39 22.39 | 0.1734
38 30 25 521500 2607.5 DFT-s-OFDM PI1/2 BPSK 1@1 23.07 23.07 | 0.2028
38 30 25 521500 2607.5 DFT-s-OFDM QPSK 1@1 23.12 23.12 | 0.2051
38 30 25 521500 2607.5 DFT-s-OFDM 16 QAM 1@1 22.39 22.39 | 0.1734
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38 30 30 517000 2585 DFT-s-OFDM PI/2 BPSK l1@1 23.14 23.14 | 0.2061
38 30 30 517000 2585 DFT-s-OFDM QPSK l1@1 23.24 23.24 | 0.2109
38 30 30 517000 2585 DFT-s-OFDM 16 QAM 1@1 22.69 22.69 | 0.1858
38 30 30 519000 2595 DFT-s-OFDM PI1/2 BPSK 1@1 23.04 23.04 | 0.2014
38 30 30 519000 2595 DFT-s-OFDM QPSK 1@1 23.2 23.2 | 0.2089
38 30 30 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.53 2253 | 0.1791
38 30 30 521000 2605 DFT-s-OFDM PI1/2 BPSK 1@1 23.07 23.07 | 0.2028
38 30 30 521000 2605 DFT-s-OFDM QPSK 1@1 23.16 23.16 | 0.2070
38 30 30 521000 2605 DFT-s-OFDM 16 QAM 1@1 22.86 22.86 | 0.1932
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK | 50@25 23.2 23.2 | 0.2089
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK l1@1 23.1 23.1 | 0.2042
38 30 40 518000 2590 DFT-s-OFDM PI/2 BPSK | 1@104 23.06 23.06 | 0.2023
38 30 40 518000 2590 DFT-s-OFDM QPSK 50@25 23.1 23.1 | 0.2042
38 30 40 518000 2590 DFT-s-OFDM QPSK 1@1 23.19 23.19 | 0.2084
38 30 40 518000 2590 DFT-s-OFDM QPSK 1@104 23.17 23.17 | 0.2075
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 50@25 22.41 22.41 | 0.1742
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 1@1 22.55 22.55 | 0.1799
38 30 40 518000 2590 DFT-s-OFDM 16 QAM 1@104 22.66 22.66 | 0.1845
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 50@25 20.95 20.95 | 0.1245
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 1@1 20.54 20.54 | 0.1132
38 30 40 518000 2590 DFT-s-OFDM 64 QAM 1@104 20.63 20.63 | 0.1156
38 30 40 518000 2590 DFT-s-OFDM 256 QAM | 50@25 19 19 0.0794
38 30 40 518000 2590 DFT-s-OFDM 256 QAM l1@1 19.02 19.02 | 0.0798
38 30 40 518000 2590 DFT-s-OFDM 256 QAM | 1@104 19.04 19.04 | 0.0802
38 30 40 518000 2590 CP-OFDM QPSK 53@26 21.94 21.94 | 0.1563
38 30 40 518000 2590 CP-OFDM QPSK l1@1 21.88 21.88 | 0.1542
38 30 40 518000 2590 CP-OFDM QPSK 1@104 21.89 21.89 | 0.1545
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK | 50@25 23.15 23.15 | 0.2065
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK 1@1 23.08 23.08 | 0.2032
38 30 40 519000 2595 DFT-s-OFDM P1/2 BPSK | 1@104 22.99 22.99 | 0.1991
38 30 40 519000 2595 DFT-s-OFDM QPSK 50@25 23.14 23.14 | 0.2061
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@1 23.17 23.17 | 0.2075
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@104 23.16 23.16 | 0.2070
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 50@25 22.43 22.43 | 0.1750
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@1 22.74 22.74 | 0.1879
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@104 22.76 22.76 | 0.1888
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 50@25 20.96 20.96 | 0.1247
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@1 20.66 20.66 | 0.1164
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@104 20.63 20.63 | 0.1156
38 30 40 519000 2595 DFT-s-OFDM 256 QAM | 50@25 19.04 19.04 | 0.0802
38 30 40 519000 2595 DFT-s-OFDM 256 QAM 1@1 19.01 19.01 | 0.0796
38 30 40 519000 2595 DFT-s-OFDM 256 QAM | 1@104 18.93 18.93 | 0.0782
38 30 40 519000 2595 CP-OFDM QPSK 53@26 21.96 21.96 | 0.1570
38 30 40 519000 2595 CP-OFDM QPSK 1@1 21.91 21.91 | 0.1552
38 30 40 519000 2595 CP-OFDM QPSK 1@104 21.84 21.84 | 0.1528
38 30 40 520000 2600 DFT-s-OFDM PI1/2 BPSK | 50@25 23.15 23.15 | 0.2065
38 30 40 520000 2600 DFT-s-OFDM PI1/2 BPSK 1@1 23.01 23.01 | 0.2000
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38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK | 1@104 22.96 22.96 | 0.1977
38 30 40 520000 2600 DFT-s-OFDM QPSK 50@25 23.07 23.07 | 0.2028
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@1 23.11 23.11 | 0.2046
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@104 23.13 23.13 | 0.2056
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 50@25 22.34 22.34 | 0.1714
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@1 22.73 22.73 | 0.1875
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@104 22.46 22.46 | 0.1762
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 50@25 20.95 20.95 | 0.1245
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@1 20.54 20.54 | 0.1132
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@104 20.55 20.55 | 0.1135
38 30 40 520000 2600 DFT-s-OFDM 256 QAM | 50@25 19.02 19.02 | 0.0798
38 30 40 520000 2600 DFT-s-OFDM 256 QAM l1@1 18.89 18.89 | 0.0774
38 30 40 520000 2600 DFT-s-OFDM 256 QAM | 1@104 18.91 18.91 | 0.0778
38 30 40 520000 2600 CP-OFDM QPSK 53@26 21.95 21.95 | 0.1567
38 30 40 520000 2600 CP-OFDM QPSK l1@1 21.78 21.78 | 0.1507
38 30 40 520000 2600 CP-OFDM QPSK 1@104 21.77 21.77 | 0.1503
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment

Band (kHz) (MHz) (MHz) (ppm)

38 30 25 519000  2595.0 DFT-s- 50@0  -0.0048  PASS NV
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -0.007L  PASS Lv
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -0.0036  PASS HV
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0 00025  PASS -30¢C
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -0.0047  PASS -20C
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -00022  PASS -loC
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0 00016  PASS 0c
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -0.0009  PASS 10cC
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -0.0087  PASS 20C
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -0.0026  PASS 30C
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  -00045  PASS 40
OFDM
QPSK

38 30 25 519000  2595.0 DFT-s- 50@0  0.0069  PASS 50°C
OFDM
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

38 30 25 519000 2595.0 OFDM PI/2 50@0 4.4 13 PASS
BPSK
DFT-s-

38 30 25 519000 2595.0 OFDM PI/2 1@0 3.82 13 PASS
BPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 50@0 5.55 13 PASS
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 1@0 4.62 13 PASS
QPSK
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B4_N38(25M)_DFT-s-OFDM_PI_2- B4_N38(25M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH BPSK _Edge 1RB_Left Mid CH

B4_N38(25M) DFT-s- B4_N38(25M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid CH  OFDM_QPSK_Edge_1RB_Left_Mid_CH
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
38 30 25 519000 2595.0 CP-OFDM 65@0 23.197 24.14
QPSK
CP-OFDM
38 30 25 519000 2595.0 16 QAM 65@0 23.177 24.25
CP-OFDM
38 30 25 519000 2595.0 64 QAM 65@0 23.219 24.1
CP-OFDM
38 30 25 519000 2595.0 256 QAM 65@0 23.198 24.09
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B4_N38(25M)_CP- B4_N38(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

ideo BW 910,00 kHz" Span 50 MHz, 25950 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

B4_N38(25M)_CP-OFDM_64 B4_N38(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Freg Run

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 25950 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Oooupied Bandwidh
Total Pawer

Transent Freq Emor

xd@ dih

CRYECE
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph ---
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph ---
QPSK
DFT-s-

38 30 25 516500 25825 OFDM 1@0 see graph PASS
QPSK
DFT-s-

38 30 25 516500 25825 OFDM 1@0 see graph PASS
QPSK
DFT-s-

38 30 25 519000 2595.0 OFDM 1@0 see graph ---

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 519000 2595.0 OFDM 1@0 see graph ---

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 519000 2595.0 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph ---

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS

38 30 25 521500 2607.5 OFDM 1@0 see graph PASS
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Report No. : FG471506J
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samranis. FCC RF Test Report Report No. : FG471506J

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 1@0 see graph PASS
QPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 64@0 see graph PASS
BPSK
DFT-s-

38 30 25 516500 2582.5 OFDM 64@0 see graph PASS
QPSK
DFT-s-

38 30 25 521500 2607.5 OFDM 1@64 see graph PASS
BPSK
DFT-s-

38 30 25 521500 2607.5 OFDM 1@64 see graph PASS
QPSK
DFT-s-

38 30 25 521500 2607.5 OFDM 64@0 see graph PASS

38 30 25 521500 2607.5 OFDM 64@0 see graph PASS
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B4_N38(25M)_DFT-s-
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samran s, FCC RF Test Report

Report No. : FG471506J

FR1 n38 SCS 30K (Other PA_ANT 7)

Transmitter Conducted Output Power And EIRP, (GT - LC)=-6.2dBi

Power Power Power
BW . . RB Low Middle High
Modulation  RB Size EIRP EIRP EIRP
[MHZz] Offset Ch./ Ch./ Ch./
Freq. Freq. Freq.
Channel 518004 ‘ 519000 519996
Frequency (MHz) 2590.02 ‘ 2595 2599.98
PI/2 BPSK 1 16.80 16.67 16.70
QPSK 1 16.62 16.42 16.45 -6.2 0.0110 0.0105 0.0106
QPSK 1 17.26 17.08 17.11 -6.2 0.0128 0.0122 0.0123
QPSK 1 17.47 17.32 17.34 -6.2 0.0134 0.0129 0.0130
QPSK 50 15.26 15.13 15.20 -6.2 0.0081 0.0078 0.0079
QPSK 50 16.72 16.56 16.61 -6.2 0.0113 0.0109 0.0110
QPSK 50 16.32 16.13 16.20 -6.2 0.0103 0.0098 0.0100
QPSK 15.65 15.46 15.50 -6.2 0.0088 0.0084 0.0085
16QAM 15.19 15.04 15.07 -6.2 0.0079 0.0077 0.0077
64QAM 13.87 13.69 13.76 -6.2 0.0058 0.0056 0.0057
256QAM 11.76 11.59 11.68 -6.2 0.0036 0.0035 0.0035
Channel 517002 519000 520998 .
Gain EIRP EIRP EIRP
Frequency (MHz) 2585.01 2595 2604.99
QPSK 1 16.78 16.60 16.68 -6.2 0.0114 0.0110 0.0112
16QAM 1 16.58 16.38 16.41 -6.2 0.0109 0.0104 0.0105
Channel 516504 519000 521496 .
Gain EIRP EIRP EIRP
Frequency (MHz) 2582.52 2595 2607.48
PI/2 BPSK 1 16.79 16.60 16.68 -6.2 0.0115 0.0110 0.0112
16QAM 1 16.60 16.33 16.38 -6.2 0.0110 0.0103 0.0104
Channel 516000 519000 522000 :
Gain EIRP EIRP EIRP
Frequency (MHz) 2580 2595 2610
Pl/2 BPSK 1 16.73 16.60 16.69 -6.2 0.0113 0.0110 0.0112
QPSK 1 16.60 16.40 16.44 -6.2 0.0110 0.0105 0.0106
Channel 515004 519000 522996 :
Gain EIRP EIRP EIRP
Frequency (MHz) 2575.02 2595 2614.98
PI/2 BPSK 1 16.78 16.59 16.64 -6.2 0.0114 0.0109 0.0111
PI/2 BPSK 1 16.61 16.40 16.37 -6.2 0.0110 0.0105 0.0104
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SPORTON LAB.

FCC RF Test Report

Report No. : FG471506J

Peak-to-Average Ratio

Mode

Mod.

FR1 n38 /25MHz / DFT-S OFDM

RB Size

BPSK

25

Limit: 13dB

Middle CH

9.68

QPSK

Result

9.91

PASS

BPSK

Spectrum 'y Spectrum 'y
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‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak |  crest | 100 | 19 | pa% | oo1%e | Mean | Peak crest | 100 | 19 | 0a% | poioe |
Trace 1 | o.56dém | 20.46 dBm | 10.85 db 6.72 db 5,54 0B .68 4B 10.52 dB Trace 1 | 5.35dém | 20.53dBm | 11.18 dB .90 db 9,07 db ©.51 06 10.67 db
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SPORTON LAB.
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Report No. : FG471506J

26dB Bandwidth

Mode

FR1 n38 : 26dB BW(MHz) / DFT-S OFDM

BW

25M
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T1 1 5,582988 GHz -16,23 dam nd8 26,00 d& T1 1 2.582916 GHz -23,82 dBm ndé 26,00 d&
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L JL Ready BRERRRRND d # L JL )| Ready SEERRRRE - i

640QAM

256QAM

Spectrum 2 ()

(=)

Spectrum 2 (X)

o
Ref Level 26.00 dém Offset 6.00 dB @ RBW 300 kHz RefLevel 26.00 dbm  Offset 6.00 48 & RBW 300 kHz
I At 30de SWT 189ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT 18.9ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [0 17k Max
. Mi[1] 3.41 dBm| . Mi[1] 0.77 dBm|
20 2.5027570 GHz 20 déx 2.5081110 GHz
- 26.00 dp| " ndB 26.00 dp|
1 d T B 24.096000000 MHZ| 10 B 24.096000000 MHZ|
s A X Rfactgr 107.6| . 'y Qfactor 107.4]
TR B e i T A A A AT T g T
I
10d - : 10 di f
-20 ! i 20 [
20 df '\ 30 o
Py YA \1"‘\,‘ VWP A |
L4l deth——1- - 40 e BT owaw A
AP [TV WAV Y
50 d 50 d
60 -60
04 704
CF 2.595 GHz 691 pts Span 50.0 MHz CF 2.595 GHz 691 pts Span 50.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
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